Architectural Testing

ASTME 90 SOUND TRANSMISSION LOSS
TEST REPORT

Rendered to:
VELUX AMERICA INC.
SERIES/MODEL: FCM 4646 0004

TYPE: Fixed Curb Mounted Skylight

Summary of Test Results

Data File No. | Glazing(Nominal Dimensions) STC OITC

23/32" 1IG (5/32" tempered exterior, 11/32" argon.

B0237.01 A : S e
7/32" laminated interior). Glass temperature 75°F

33 28

Reference should be made to Architectural Testing. Inc. Report No. B0237.01-113-11 for
complete test specimen description. The complete test results are listed in Appendix B.

ATI No. B0237.01 Date 06/10/11
Specimen Area 1.69 Square Meters

Filler Area 11.30 Square Meters

Operator Daniel P. Platts
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Architectural Testing, Inc. 15 accredited by the Intermational Accreditation Service, Inc. (IAS) under the specific test methods
histed under lab code TL-144. m accordance with the recogmized Intermatiomal Standard ISOTEC 17025:2005. The
laboratory’s accreditation or test report in no way comstitutes or mmplies product certification, approval. or endorsement by
IAS. This test report applies only to the specimen that was tested

o
‘a3

ACCREDITED




